Caterpillar assembly #2856638 drawings for  345D L General Excavator.
* Last version maybe changed.
1

Fuel System Assembly 285-6638 Fuel Filter Group(Caterpillar 345D L general excavator)

Part NO. 285-6638
Name Fuel Filter Group
Section Fuel System
Modifier -
SNP A7J IESCN XEBP85590120
Updated 2017-06-08
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 345D L Fuel System 285-6638 Assembly

Fuel Filter Group (2856638 N/S), Effective With Serial NO. A7J00269-, Part OF 2347849-Page 7, 9, REFERENCE: 2856635-Page 138
Model: Caterpillar 345D L
Catalog: General Excavator
Section: Fuel System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 28 8T-3490 8T-3490 Nut M10X1.5) (WELD 2 N
1 29 8T-3612 8T-3612 Nut M8X1.25) (WELD 3 N
1 30 8Y-4489 8Y-4489 Boss M10X1.5 1 N
1 19 3K-0360 3K-0360 Seal 20.8mm OD 4 N
1 26 6V-8397 6V-8397 Seal 12.8mm 4 N
1 18 3J-1907 3J-1907 Seal 15.9mm OD 2 N
1 23 6V-4248 6V-4248 Bolt M10X1.5 3 N
1 25 6V-5842 6V-5842 Bolt M10X1.5 2 N
1 2 8L-2786 8L-2786 Seal 20.8mm OD 2 N
1 25 6V-9830 6V-9830 Cap ORFS 1 N
6V-4589 6V-4589 Seal 24.1mm OD 1 N
9X-7737 9X-7737 Seal 19.2mm OD 1 N
1 11 6V-8553 6V-8553 Nut 11/16-16 1 N
S: A7J / A7J (1 ~ 500)
E: Order BY The cm Y: Separate Illustration Z: Not Serviced Separately

*Assembly 285-6638 Fuel Filter Group Suitable for 345D L General Excavator Fuel System
*Original 285-6638 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 285-6638 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.